
JJIINNDD AALL  SSTTEEEELL  &&  PPOOWWEERR  LLTTDD..   
 
 
 
 
 
 

 

 
RAPID ENVIRONMENTAL IMPACT ASSESSMENT 

AND 

ENVIRONMENTAL MANAGEMENT PLAN 
FOR 

2 x 150 MW MIDDLING AND COAL FINE BASED  
THERMAL POWER PLANT 

AT 

DONGAMAHUA  VILLAGE, RAIGARH DISTRICT, (C.G.) 
CHHATTISGARH 

 
 
 
 
 
 

FEBRUARY, 2007 
 
 
 
 
 
 
 

Prepared by: 
 

M I N  M E C C O N S U L T AN C Y  PV T .  L TD .  
A - 1 21 ,  Pa r y av ar a n  C om p l ex ,  I G NO U  R o a d ,  N ew  D e l h i  –  11 0  0 30  

Ph :  29534777,  29532236,  29535891 ;  Fax :  +91-11-29532568 
E m ai l  : m i n _m ec @ v s n l . c om ;   W eb  s i t e  :  http: //www.minmec.co.in  

 

EEssttbb..  11998833  

An ISO 9001:2000 
[...]
 
 Any release of pollutants shall conform to the standards laid down by the 

regulatory agencies. 
 
 Details of environmental management plan are described in the following 

paragraphs: 
 
 
 



Min Mec Consultancy Pvt. Ltd. 

REIA/EMP of 2X150 MW Middling & Coal Fine Based Thermal  Power Plant of JSPL  5-2 

5.2 CLIMATE AND METEOROLOGY 
 
 As already discussed in Chapter 4, climate is a long term weather regime 

which can not be affected by small projects. Local air temperature changes 
will be there due to hot flue gas emissions which may not be felt at ground 
level due to high stack height and large volume of atmospheric air in which 
it is getting dispersed. Hence, no additional mitigation measures are being 
taken. 

 
5.3 AIR POLLUTION CONTROL 
 
 The proposed power plant is designed to generate 300 MW power, hence, 

there is definite possibility of adverse impact on air quality due to stack 
emission. However, better pollution control equipment with adequate 
capacity are proposed to be installed to avoid degradation of air 
environment. Dust particles and gases will be generated during power plant 
operation. Besides this, coal handling plant and transportation deteriorates 
the ambient air quality. Following measures are to be taken up to control air 
pollution during construction and operation stage. 

 
5.3.1 During construction 
 

1. As the site is generally level and clearance will not involve movement 
of substantial quantity of soil and since the area is not windy and during 
dry weather condition, the dust created by excavation, leveling and 
transportation activities will be easily controllable by sprinkling of water. 

2. Construction equipment and transport vehicle will be maintained 
properly to minimize source emissions and spillage. Regular 
maintenance schedule will be adopted. 

3. Pucca road to be constructed. 

 
5.3.2 During operation 
 
 During operation, the following measures are to be taken up to control air 

pollution.  
 

1. Electrostatic precipitators (ESP) with an efficiency of 99.9% will be 
installed to control the particulate emission so as not to exceed 50 
mg/Nm3, while using middling and fines. Therefore, emission loads of 
SPM have been computed considering 50 mg/Nm3 concentration at 
outlet of ESP.( Refer Annexure XVIII for Dispersion modeling) 

2. For dispersal of SO2, a stack of 220 m height will be constructed as per 
applicable standards for plant of <500 MW capacity. It has been found 

that the maximum incremental GLC of SO2 will be only 11.41 µg/m3 at 
a distance of 5 km measured from the stack of 2 X 150 MW TPS.  

3. Stack emission monitoring for SO2, NOx and particulate matter will be 
carried out as per frequency mentioned in the consent. 



Min Mec Consultancy Pvt. Ltd. 

REIA/EMP of 2X150 MW Middling & Coal Fine Based Thermal  Power Plant of JSPL  5-3 

4. Water spraying system will be provided in coal middling and fines yard 
to suppress dust at suitable location including transfer points, loading 
and unloading points. 

5. Opacity meter will be installed for continuous monitoring of particulate 
matter 

6. Bag filters will be installed at silo for dry ash extraction 

 
 The mixed fuel (middling and coal fines) proposed to be used in the 

proposed plant is expected to contain about 50-58% ash. About 20-25% of 
the ash would be collected in the furnace hopper as bottom ash and the 
balance 75-80% would be carried along with the flue gas in the form of fly 
ash. To limit the concentration of the fly ash fall out, Electrostatic 
Precipitators (ESP) of about 99.9% efficiency will be installed. The residual 
fly ash will be dispersed into atmosphere through a stack of 220 m height, to 
ensure that the ground level concentration of the particulate matter remains 
within the permissible limit as per requirements of the CPCB. The 
continuous type particulate and gases (SO2, NOx and CO) monitors (online 
analysers) would trigger audio-visual alarm in control room when levels 
exceed the maximum permissible limit so that controllers can take 
immediate appropriate action including shutting down the plant, if 
necessary.  

 
 To keep NOx emission to minimum or negligible due to the combustion, 

temperature being less than 900° C, heat loss through the stack represents 
only 6 to 10% of the total heat input to the furnace. The quantum of heat, so 
lost into the atmosphere, is insignificant considering the capacity of the 
atmosphere as the ultimate heat sink. The high kinetic energy gained by 
flue gas emanating from the stack, resulting in effective rise of plume will 
ensure discharge of flue gas at a considerably higher stratum for proper 
dispersal. A green belt of adequate width and density will be raised all 
around the plant. Bio monitoring system shall be provided to raise the green 
belt. 

 
 Dust Extraction System  
  
 Dust extraction systems have been considered for Junction Towers and all 

feed points below reclamation hopper. Bag filters will be provided. The 
exhausted air will be cleaned in bag filters type dust extraction system 
before being discharged into the atmosphere. 

 
 Dust Suppression System 
 
 The coal fines and middlings will be transported from the washery to the 

plant by road/covered conveyor which will prevent the dust from becoming 
air borne. Sprinklers shall be provided all-around the stock-pile to suppress 
dust generation. Effective dust suppression/ collection systems will be 
installed at transfer points. 

 
 



Min Mec Consultancy Pvt. Ltd. 

REIA/EMP of 2X150 MW Middling & Coal Fine Based Thermal  Power Plant of JSPL  5-4 

 A Green Belt of three layer system has been envisaged all around the plant. 
This green belt will help in preventing fugitive dust from spreading beyond 
the plant boundary. 

 
5.4 LAND USE 
 
 The land use after the plant is stabilized and is in operation is given in table 

5.1. 
 

TABLE 5.1 
LAND USE AFTER PLANT STABILISES ON OPERATION 

Area (hectares) Sl. 
No 

Particulars 

Total Built up Green 
belt 

Other uses 

1 Power plant 22.66 10.28 7.47 4.91 

 TOTAL 22.66 10.28 7.47 4.91 

 
 

A Green Belt has been envisaged all around the plant. This green belt will 
help in preventing fugitive dust from spreading beyond the plant boundary. 

 
 The existing colony of the coal mine will be suitably extended for residential 

purposes. 
 
5.5 WASTE WATER TREATMENT AND MANAGEMENT 
 
 The total requirement of water is 942m3/hr of which 78m3/hr would be 

contributed from recirculation and reuse while 864m3/hr would be fresh 
water contribution. The effluent generated comprises both the components 
in industrial and domestic water. The adverse characteristics imparted to 
effluent are oil/grease, total soluble salt and SS in industrial waste water 
and BOD loading in respect of domestic waste water. Such water will not be 
released to the environment without treatment so that these conform to the 
norms of such releases. Annexure XXI gives the prescribed limits.  

 
5.5.1 Waste water treatment 
 
 The domestic effluent from colony and plant will be treated in sewage 

treatment plant and after treatment water will be used for irrigating green 
belt and dust suppression system while sludge will be used as manure. The 
effluent from the industrial activities, after sufficient treatment in oil/grease 
water separator and sedimentation of SS, will be collected in the central 
monitoring basin (CMB) and then used for horticulture. To prevent water 
pollution by oil/grease and sewage waste, following control measures are 
proposed to be implemented: 

 
- Leak proof containers will be used for storage and transportation of oil. 
 
- Water quality monitoring will be done regularly. 



Min Mec Consultancy Pvt. Ltd. 

REIA/EMP of 2X150 MW Middling & Coal Fine Based Thermal  Power Plant of JSPL  5-5 

 
- Workshop effluent will be passed through pit / grease trap and 

recirculated. 
 
- Analysis of treated waste water will be carried out as per CPCB 

regulation. The treatment system will be maintained properly.  
 
Waste water generated during the industrial process is recirculated and 
used thereafter. The details of waste water recirculation and reuse are given 
below. The flowsheet of the treatment system is given in Fig 2.2 at the end 
of Chapter 2. 

 
5.5.2 Waste Water Treatment Plant 
 
 Domestic waste water from the plant and the colony will be treated in the 

sewage treatment plant which has been established recently, based on 
activated sludge process and utilized quantitatively for irrigation of green 
belt and plantation. 

  
 The water treatment plant will be consisting of clariflocculator, filteration 

unit, gravity filters, filtered water sump, activated carbon filters, and 
demineralising water treatment plant. This can be seen in Fig 2.2 at the end 
of Chapter 2. 

 
 The proposed plant will have recirculating type cooling water system with 

wet evaporative cooling towers. The major liquid effluent streams from the 
power plant are given below: 

  

- Cooling tower + boiler blow down 

- Waste water from Water treatment plant  

- Demineralisation plant regeneration chemicals 

- Backwash of gravity filters/ion exchange softener 

 
 The water from the boiler blow down will be recycled to the cooling tower. 

Cooling tower blow down will be used for dust suppression, ash sluicing and 
services water. 

 
 All the industrial waste water generated will be collected in the Central 

Monitoring basin (CMB)/ Guard Ponds. Effluents from regeneration in the 
DM plant will be neutralised and transferred to the CMB. All the unutilised 
effluents will be collected in the CMB./Guard Ponds. 

  
 The other waste streams from the plants will be sent to gravity type plate 

settlers. The streams from the oil handling area will contain oil due to the 
spillage, leakage from oil pumps, oil purification plant etc. These streams 
will be segregated and collected separately in an equalisation tank.  The 
under flow from the oil separator will be led to the plate settler for 
separation.  



Min Mec Consultancy Pvt. Ltd. 

REIA/EMP of 2X150 MW Middling & Coal Fine Based Thermal  Power Plant of JSPL  5-6 

 
 The demineralisation process in the DM plant will generate alternatively 

acidic and alkaline effluent during the regeneration of two types of 
exchangers. It is expected that dissolved solids will be around 7 times of 
input concentration. A neutralising basin will be installed with a proper 
neutralising arrangement. This neutralised effluent will be safely discharged 
after mixing with other treated effluent stream to abandoned portion of coal 
mine for back filling.  

 
 Floor wash water and stock pile run-off will be taken to settling tank and 

discharged after settlement to abandoned portion of coal mine for back 
filling.  

 
 Storm water will be used for ground water recharge through rainwater 

harvesting structures and the extra storm water will discharged separately.  
 
 Waste Water Recirculation And Use (2 X 150 MW)  
 

• Decanted ash pond water will be recycled. 

• Treated sewage water will be used for irrigating the greenbelt. 
 

 Efforts will be made to further utilize waste water for horticulture. 
 
 Flow scheme for waste water treatment is shown in Fig 5.1. 
 
 
 
 
 
 
 
 
 
 
 
 
  
 
 
 Rain water falling on the roof tops will be harvested and used for charging of 

ground water. The rain water falling within the remaining area of the plant 
will flow into the raw water reservoir, from where it will be utilized in power 
generation. 

 
5.6 NOISE POLLUTION CONTROL  
 
 Proper noise control/suppression shall be provided. The equipments shall 

be provided with acoustic shields or enclosures to limit the sound level 
inside the plant.  

 

Waste water from plant 
 

Waste water from colony 
 

Sewage Treatment 
Plant Based On 
Activated Sludge 

Process 

Treated water for 
Irrigating green belt 

Sludge  
(Used as manure) 

FIG 5.1 : FLOW CHART OF DOMESTIC WASTE WATER TREATMENT FROM 

COLONY AND PLANT 



Min Mec Consultancy Pvt. Ltd. 

REIA/EMP of 2X150 MW Middling & Coal Fine Based Thermal  Power Plant of JSPL  5-7 

 The proposed green belt will also help to prevent noise generated within the 
plant from spreading beyond the plant boundary. 

 
 The following measures are suggested to be taken up to keep the noise 

levels with in permissible limits. 
 

1. Provision and maintenance of thick green belt to screen noise 
2. Proper maintenance of noise generating machinery including 

transportation vehicles 
3. Provision of air silencers to modulate the noise generated by the 

machines/equipments 
4. Reducing the exposure time of workers to the higher noise levels 
5. Proper encasement of noise generating sources will be done to control 

noise level. Besides, ear muffs/plugs will be provided to the workers in 
the close vicinity of noise source. 

6. Provision has to be made for special vibration dampness and 
monitoring to prevent propagation of vibration to surrounding areas. 

7. All workers working in noise borne area will be regularly subjected to 
medical check-up for detecting any adverse impact on their TLV of 
hearing. 

 
5.7 ECOLOGY - PLANTATION PROGRAMME 
 
 To reduce the impact of air pollution, it has been proposed to create and 

maintain a green belt in 7.47 Ha areas in and around the power plant as 
shown in Fig. 2.1. In order to attenuate noise and air pollution plantation is 
to be done along the plant boundary, road sides, office building and 
stretches of open land. The vegetation for air pollution control shall be most 
needed in the areas where ground level concentrations of pollutants are 
expected to be higher. A curtain of trees all around the power plant complex 
will be provided.  

 

 Depending upon the local availability, soil and climatic condition, the 
selection of the suitable species for development of green belt will be made 
on the following criteria: 

 

1. The plants will be fast growing of local species 
2. The plants will be of indigenous nature 
3. The plants will be tolerant to site specific conditions 
4. With predominant abundance result with proven survival rate. 

 

 Selection of Species 
 

 The tree species selected for green belt has the following zone-wise 
characteristics: 

 
 Primary zone: This zone will be the nearest one to the emission source, 

where the ambient pollutant concentration usually would remain higher 
than in other directions.  The trees planted here will have dense spreading 
canopy. The trees would be close-set with a spacing of 2-3 m between 
trees. This zone will be along the periphery of the plant. The species 



Min Mec Consultancy Pvt. Ltd. 

REIA/EMP of 2X150 MW Middling & Coal Fine Based Thermal  Power Plant of JSPL  5-8 

selected are Butea monosperma (Palas), Thevetia neriifolia (Kahel), 
Moringa Oleifera (Drumstick), Saraca indica linn. (Ashoka), Michelia 
champaca Linn. (Champs), Bauhinia variegata Linn. (Devakanchana), 
Cassia fistula Linn. (Amaltas) and Cassia ciamea Lamk. (Cassia). 

 
 Secondary zone: Outer to the former zone, a wide strip of land will be 

planted with trees which are moderately tolerant to pollutants but are 
endowed with fast growing, dense foliage and good canopy. The species 
selected are Peltophorum pterocarpum (subabul), Melia azedarach 
(Bakain), Syzygium cumini (Jamun), Terminalia arjuna (Arjun), Azadirachta 
indica (Neem), Madhuca indica (Mahua), Dalbergia sissoo (Shisham), 
Magnifera indica (Aam) and Albizzia lebbeck (Siris). 

 
 Curtain zone: Outer to the middle zone and on the peripheral boundary all 

along the power plant complex, a wide land strip will be planted with trees 
which are tall and evergreen in habit. This zone will act as a barrier and as 
far as possible check the pollutants from going to and contaminating other 
areas beyond the power plant premises. The spacing from tree to tree will 
be from 1 to 2 m. The species selected are Leucaeha leucocephale, 